logo

Preview

schema
PosNumberNameCommentQuantity
Pos:1
Number:03M7017
Name:Bolt
Comment:M10 X 25
Quantity:10
Pos:10
Number:03M7192
Name:Bolt
Comment:M10 X 30
Quantity:6
Pos:11
Number:LCA113037
Name:Sheet
Comment:
Quantity:1
Pos:12
Number:LCA113038
Name:Sheet
Comment:
Quantity:1
Pos:13
Number:LCA114938
Name:Arm
Comment:
Quantity:1
Pos:14
Number:LCA114939
Name:Arm
Comment:
Quantity:1
Pos:15
Number:LCA114947
Name:Sheet
Comment:
Quantity:2
Pos:16
Number:AXE48853
Name:Side Light
Comment:LH
Quantity:1
Pos:16
Number:AXE48852
Name:Side Light
Comment:RH
Quantity:1
Pos:17
Number:LCA96179
Name:Gas Operated Cylinder
Comment:
Quantity:2
Pos:18
Number:LCA113532
Name:Sheet
Comment:
Quantity:2
Pos:2
Number:14M7403
Name:Lock Nut
Comment:M4
Quantity:4
Pos:3
Number:14M7296
Name:Flange Nut
Comment:M10
Quantity:AR
Pos:4
Number:19M7785
Name:Screw
Comment:M10 X 25
Quantity:4
Pos:5
Number:19M7329
Name:Cap Screw
Comment:M10 X 75
Quantity:4
Pos:6
Number:21M7396
Name:Screw
Comment:M4 X 10
Quantity:4
Pos:7
Number:24M7028
Name:Washer
Comment:10.500 X 20 X 2 mm
Quantity:4
Pos:8
Number:24M7117
Name:Washer
Comment:4.300 X 9 X 0.800 mm
Quantity:4
Pos:9
Number:03M7098
Name:Bolt
Comment:M10 X 35
Quantity:2